~iwe BACK STEP KIT

EM650-GRO-R1
MODEL 2021GROM HRC L — A ~X— R E

rmm Ay R LTS
B0 5

‘E Fow rEKER

%@/

/@“ﬁ

O

~\

2023.01. 16

(TPEDAL PIN, - =55 ZTHR 12 REEHF— L »F (13mm TRERFAD
EROD CHANGE 160mm, o 2 F 4 TR 3/8 g E>F—L->F (10mm TREHRFA]




. REEARTFEA{EETIRSOEY T TOTOTRTEL.

No PARTS NUMBER PARTS NAME QTY PRICE (%) MEMO  No  PARTS NUMBER PARTS NAME QTY PRICE ®4& MEMO
a) E54600-GRO-R1 PLATE LH STEP BASE 1 ¥ 10,000 @ BBOLT-08030SS-E  BUTTON BOLTM8x30 2 ¥250

@ E54601-K26-H1 COLLAR LH STEP BASE PLATE 1 ¥750 @ SBOLT-06025SS5-E  SBOLTMEX 25 2 ¥50

& E54601-26P-R1 STEP PLATE LH 1 ¥ 8,000 @ SBOLT08030SS-T  SBOLTM8x30 2 ¥200

@ 50610-KYI-TOT STEP BAR 2 ¥ 2,000 @ SBOLTO8040SS-T  SBOLT MBx% 40 2 ¥ 250

8 53105-MGC-EO01 STEP BAR END CAP 2 ¥135 @) WASHER-0601355-E WASHER6X 13 4 ¥50

& E24705-GRO-A1  SHIFT PEDAL COMP (BRG TYPE] 1 ¥ 7,000 @ WASHOB161255-E  WASHER 8X 16 Xt1.2 4 ¥100

@ E24950-26P-R1 PEDAL PIN 2 ¥ 500 @ WASHER-0802255-E WASHER (0822 X11.6 2 ¥80

@ 24705-MR7-000  PEDAL PIN RUBBER 2 ¥ 245 3 24755-KYIR-T0 COLLAR CHANGE ROD 1 ¥120

® 50641-KYJRTO1  HEEL STOPPER PLATE LH 1 ¥ 3,000 @) E55600-GRO-R1 PLATE RH STEP BASE 1 ¥ 10,000
@ E90065-GRO-R1 ROD CHANGE 198MM 1 ¥ 1,500 @ E55601-K26-H1 COLLARRH STEP BASEPLATE 1 ¥ 1,000
@ 24711-KGH-900  CHANGE ARM 1 ¥ 742 @ E55601-26P-R1 STEP PLATE RH 1 ¥ 8,000
@ 90102-MZ1-000  SHAFT PIVOT 1 ¥ 830 @ E25705-26P-A1 BRAKE PEDAL COMP(BRG TYPE) 1 ¥ 7,000
@ 24751-KPP-TO1 M& LH ROD-END 1 ¥ 1,800 4 E50644-26P-R1 HEEL STOPPER PLATE RH 1 ¥ 3,000
@ NUT-06001F5-E M6 LH NUT 1 ¥ 80 G E25910-26P-R1 PIN Rr BRAKE M/C 1 ¥ 500

@ 24750-KPP-TO1 Mé& ROD-END 1 ¥ 1,800 @ 94201-20150 PIN SPLIT 2.0x15 1 ¥ 25

48 NUT-D6000FS-E M6 NUT 1 ¥50 58 17370-419-700 PLUG BREATHER TUBE 1 ¥ 400

@ FBOLT-0602555-E FRANGE BOLT M&x25 1 ¥ 100 @ 43503-NX4-020 V TUBE 8X12X320 1 ¥ 300

48 FBOLT-0603055-E  FRANGE BOLT M6x% 30 1 ¥ 100 4y BBOLT-0601655-E  BUTTON BOLTM6x% 16 1 ¥ 80

@ FBOLT-080305S-E  FRANGE BOLT M8X30 4 ¥ 250 4 BBOLT-060255S-E BUTTON BOLTMé6x 25 2 ¥100
2 FNUT-06000FS-E  FRANGE NUT Mé 4 ¥50 @ CABLE TIE BLACK 150MM PR =

@ FNUT-08000FS-E  FRANGE NUT M8 2 ¥ 150 @} E24755-GRO-R1 COLLARSTEP PLATE 4 ¥750

@ BBOLT-0601555-E  BUTTON BOLTM6x15 4 ¥70 @ EM650-GRO-R1  BACKSTEPKIT 1 ¥41,.800



